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7.6.21 CDD Diversity Primary Radiated Band Edge Measurements (40MHz BW)
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Plot 7-1659. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.46,
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Plot 7-1663. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.62,
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Plot 7-1664. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.62,

802.11N, MCS12)
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Plot 7-1665. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.62,

802.11N, MCS15)
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Plot 7-1666. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.102,

802.11N, MCS10)

Peak Trace RBW: 1 MHz
Avg, Offset: 15,548 YBW: 3 MHz

PASS

Peak: 5465.25 MHz, 62.88 dBuV/m

Peak

PASS

Trace o
Offset: 15.6d8 YBW: 3 MHz
et: 15,34

Frequency (MHz)

Plot 7-1669. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.110,

802.11N, MCS10)
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Plot 7-1667. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.102,

802.11N, MCS12)
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Plot 7-1670. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.110,

802.11N, MCS12)
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Plot 7-1668. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.102,

802.11N, MCS15)
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Plot 7-1671. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.110,

802.11N, MCS15)

FCC ID: BCGA2837
IC: 579C-A2837

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270068-22.BCG

Test Dates:
11/28/2023 - 1/15/2024

EUT Type:
Tablet Device

Page 508 of 577

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement

RBW: 1MHZ  peak: 5470.00 MHz, 61.71 dBuV/m Trace: Maxtlold,  REW.1 Wiz 5730.50 MHz
feak Trace, VBW: 3 MHz P X g ks H Detector: PK VBW: 3 MHz >
PASS Bug, Offset 15598 SWT: 1.oms _ Avg: 5460.00 MHz, 48.59 dBuV/m PASS Offset: 15.4dB ___SWT: 1.0ms 57.98 dBpV/m
140 140
E E
3120 3 120
[} @
= s
g 1eo f‘; 100
s <
g g
& 80 =
o z 80
2 k]
% 60 = [
SoE! oo . R R 60 e
40
5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595 5600 5625 5650 5675 5700 5725 5750 5775 5800 5825 5850

Plot 7-1672. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.118,

Frequency (MHz)

802.11N, MCS12)

Frequency (MHz)

Plot 7-1675. CDD DIVERSITY PRIMARY (PEAK, CH.118, 802.11N,

MCS15)

Trace: MaxHold RBW: 1 MHz 5753.75 MHz Trace: MaxHold RBW: 1 MHz 5725.50 MHz
Detector: PK VBW: 3 MHz 5 Detector: PK VBW: 3 MHz 3
PASS Offset: 15.4d8 ___ SWT: 1.0ms 58.12 dBuv/m PASS Offset: 15.4dB _ SWT: 1.0ms 59.83 dBuV/m
140 140
E E
3 120 2 120
[} [}
= =
= =
© 100 © 100
s [
4 4
@ @
o 80 = 80
ki 2
@ i@
60 i y. 60 7
5600 5625 5650 5675 5700 5725 5750 5775 5800 5825 5850 5600 5625 5650 5675 5700 5725 5750 5775 5800 5825 5850
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Plot 7-1674. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.118,
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Plot 7-1677. CDD DIVERSITY PRIMARY (PEAK, CH.126, 802.11N,

MCS15)
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Plot 7-1678. CDD DIVERSITY PRIMARY (PEAK, CH.134, 802.11N,
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Plot 7-1679. CDD DIVERSITY PRIMARY (PEAK, CH.134, 802.11N,
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Plot 7-1680. CDD DIVERSITY PRIMARY (PEAK, CH.134, 802.11N,
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Plot 7-1683. CDD DIVERSITY PRIMARY (PEAK, CH.151, 802.11N,
MCS15)
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Plot 7-1695. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.54,

802.11AX(SU), MCS11)
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Plot 7-1698. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.62,
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Plot 7-1699. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.102,

802.11AX(SU), MCS2)
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Plot 7-1701. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.102,

802.11AX(SU), MCS11)
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RBW: 1MHz  peak: 5466.00 MHz, 63.87 dBuV/m RBW:1MHz  peak: 5467.00 MHz, 59.48 dBuV/m
PASS A Ok 15can VBW: 3 Uz 0034 75 MHz, 48.37 dBuV/m PASS A Offi: 15 200 VBW: 3MHZ 50454 75 MHz, 48.32 dBRV/m
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Plot 7-1702. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.110, Plot 7-1705. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.118,
802.11AX(SU), MCS2) 802.11AX(SU), MCS2)
ook Tipce RBW: 1 MHZ  peak: 5462.50 MHz, 63.33 dBuV/m Trace: MaxHold  RBW: 1 MHz 5775.00 MHz
PASS i Gk 1aaae VBW Sz o 545825 Mz, 48.84 dBuV/m PASS gateconrc  vow:suhs 58.46 dBuV/m
140 140
E E
3 120 3 120
B 2
g 100 g 100
] ]
3 80 5
© o 80
2 2
£ g -
60 p
40 T T ' ' ' ' ' ' ! '
5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595 5600 5625 5650 5675 5700 5725 5750 5775 5800 5825 5850
Frequency (MHz) Frequency (MHz)
Plot 7-1703. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.110, Plot 7-1706. CDD DIVERSITY PRIMARY (PEAK, CH.118, 802.11AX(SU),
802.11AX(SU), MCS4) MCS2)
RBW:1MHz  peak: 5469.50 MHz, 63.22 dBuV/m RBW: 1MHz  peak: 5469.00 MHz, 62.60 dBuV/m
PASS A Ol 15,708 YBW: 3 MHZ 0006 50 MHz, 48.99 dBUV/m PASS A Ol 15,40 VBW: 3 MHZ 006 50 MMz, 48.50 dBUV/m
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Frequency (MHz) Frequency (MHz)
Plot 7-1704. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.110, Plot 7-1707. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.118,
802.11AX(SU), MCS11) 802.11AX(SU), MCS4)
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Trace: Mt:xHoId RBWE 1 MHz 5739.00 MHz Trace: Mt:xHoId RBWE 1 MHz 5725.50 MHz
PASS ggecons, WWilte  Sg29 deuvim PASS ggeets, Wil  6253dmuvim
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Frequency (MHz) Frequency (MHz)
Plot 7-1708. CDD DIVERSITY PRIMARY (PEAK, CH.118, 802.11AX(SU), Plot 7-1711. CDD DIVERSITY PRIMARY (PEAK, CH.126, 802.11AX(SU),
MCS4) MCS4)
Sl bl RBW:1MHz  peak: 5465.50 MHz, 63.13 dBuV/m Trace: MaxHold  RBW: 1 MHz 5731.00 MHz
PASS Rig o 15700 VW 3MHZ o 5455 75 MHz, 48.97 dBuV/m PASS oeteconpc ™ vew: 3z 61.19 dBuV/m
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Frequency (MHz) Frequency (MHz)
Plot 7-1709. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.118, Plot 7-1712. CDD DIVERSITY PRIMARY (PEAK, CH.126, 802.11AX(SU),
802.11AX(SU), MCS11) MCS11)
Trace: MtaxHoId REWE 1 MHz 5823.25 MHz Trace: MtaxHoId REWE 1 MHz 5725.75 MHz
PARS Do, imiiws 57.79 dBuV/m PARS ooz, fmiiw: 63.31 dBuV/m
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Frequency (MHz2) Frequency (MHz2)
Plot 7-1710. CDD DIVERSITY PRIMARY (PEAK, CH.118, 802.11AX(SU), Plot 7-1713. CDD DIVERSITY PRIMARY (PEAK, CH.134, 802.11AX(SU),
MCS11) MCS2)
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Trace: M“axHoId RBWE 1 MHz 5726.50 MHz
PASS gieceortly MMM 6311 dyvim
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Plot 7-1714. CDD DIVERSITY PRIMARY (PEAK, CH.134, 802.11AX(SU),
MCS4)
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Plot 7-1715. CDD DIVERSITY PRIMARY (PEAK, CH.134, 802.11AX(SU),
MCS11)
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Plot 7-1716. CDD DIVERSITY PRIMARY (PEAK, CH.151, 802.11AX(SU),
MCS2)

Trace: M“axHoId RBWE 1 MHz 5648.70 MHz
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Plot 7-1717. CDD DIVERSITY PRIMARY (PEAK, CH.151, 802.11AX(SU),
MCS4)
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Plot 7-1718. CDD DIVERSITY PRIMARY (PEAK, CH.151, 802.11AX(SU),
MCS11)

Trace: MtaxHoId REWE 1 MHz 5974.25 MHz
PASS gieerh, WM 3557 dsuvim
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Plot 7-1719. CDD DIVERSITY PRIMARY (PEAK, CH.159, 802.11AX(SU),
MCS2)
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Trace: Mt:xHoId REWE 1 MHz 6021.85 MHz
PASS giso, MWD  So%d dsuvim
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Plot 7-1720. CDD DIVERSITY PRIMARY (PEAK, CH.159, 802.11AX(SU),

MCS4)
Trace: M_axHoId RBWE 1 MHz 6014.50 MHz
PASS gieceor®, WM  Sseldbuvim
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Plot 7-1721. CDD DIVERSITY PRIMARY (PEAK, CH.159, 802.11AX(SU),

MCS11)
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7.6.22 CDD Diversity Primary Radiated Band Edge Measurements (80MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

Sl o RBW:1MHz  peak: 5147.75 MHz, 60.29 dBpuV/m Sl o RBW:1MHz  peak: 5351.00 MHz, 61.58 dBuV/m
Peak Trace o . Peak Trace o "
PASS 55 o vz Yol 205 (051046 35 itz 48.41 dBpim PASS 55 o s Yol 205 (0055351 55 Mtz 51,39 dBuim
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Frequency (MHz) Frequency (MHz)
Plot 7-1722. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.42, Plot 7-1725. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.58,
802.11AC, MCS2) 802.11AC, MCS2)

RBW:1MHz  peak: 5141.75 MHz, 59.22 dBuV/m RBW:1MHz  peak: 5352.00 MHz, 61.87 dBuV/m

Peak Trace o Peak Trace o
PASS Avg offer: 12.408 VBN I HZ - 55 '5150.00 MHz, 48.47 dBpV/m PASS Avg offer: 15108 VB 3 HZ 55 5350.00 MHz, 50.82 dBuV/m
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Frequency (MHz) Frequency (MHz)
Plot 7-1723. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.42, Plot 7-1726. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.58,
802.11AC, MCS4) 802.11AC, MCS4)
il RBW:1MHZ  peak: 5149.00 MHz, 65.85 dBuV/m il RBW:1MHz  peak: 5350.00 MHz, 67.82 dBuV/m
PASS Aig Ok aran VWi 3MHZ 5o '5147.75 MHz, 50.44 dBUV/m PASS A S 1500 WOWE DUNE  Avg: 5384.75 MHz, 49.67 dBV/m
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Frequency (MHz) Frequency (MHz)
Plot 7-1724. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.42, Plot 7-1727. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.58,
802.11AC, MCS9) 802.11AC, MCS9)
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RBW: 1MHz  peak: 5468.25 MHz, 63.13 dBuV/m RBW:1MHz  peak: 5469.75 MHz, 63.44 dBuV/m
PASS A Ol 15,30 VBW: 3 MHZ 00 60 Te MMz, 50,79 dBUV/m PASS A Ol 15,308 VBW: 3 MHZ 10050 00 MHz, 50.44 dBUV/m
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Frequency (MHz) Frequency (MHz)
Plot 7-1728. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.106, Plot 7-1731. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.122,
802.11AC, MCS2) 802.11AC, MCS2)
ook Tipce RBW: 1 MHZ  peak: 5469.50 MHz, 62.80 dBuV/m Trace: MaxHold ~ RBW: 1 MHz 5727.75 MHz
PASS 455 Ol 15000 VBW- 3MHZ 0SS5 50 MHz, 50.76 dBV/m PASS Ot Ysite ST pome 63.14 dBuV/m
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Plot 7-1729. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.106, Plot 7-1732. CDD DIVERSITY PRIMARY (PEAK, CH.122, 802.11AC,
802.11AC, MCS4) MCS2)
RBW:1MHz  peak: 5467.00 MHz, 63.28 dBuV/m RBW: 1MHz  peak: 5462.25 MHz, 62.99 dBuV/m
PASS A O 1630 VBW: 3 MHZ 00 46 75 MMz, 48.98 dBLV/m PASS A Ol 15,00 VBW: 3 MHZ o0 0800 MHz, 49.81 dBV/m
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Frequency (MHz) Frequency (MHz)
Plot 7-1730. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.106, Plot 7-1733. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.122,
802.11AC, MCS9) 802.11AC, MCS4)
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Trace: MaxHold ~ RBW: 1 MHz 5732.25 MHz Trace: MaxHold ~ RBW: 1 MHz 5649.75 MHz
PASS Detector:Pk VBW:3 Mhz 63.34 dBuV/m o PASS Ot 5348 SWT. 2.ome 62.94 dBuV/m
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Frequency (MHz) Frequency (MHz)
Plot 7-1734. CDD DIVERSITY PRIMARY (PEAK, CH.122, 802.11AC, Plot 7-1737. CDD DIVERSITY PRIMARY (PEAK, CH.155, 802.11AC,
MCS4) MCS2)
ook Tipce RBW: 1 MHZ  peak: 5464.75 MHz, 62.92 dBuV/m Trace: MaxHold ~ RBW: 1 MHz 5928.75 MHz
PASS 3 g 1o vol: 34tz 00 e Mtz 49.50 dBv/m o PASS oetectonfc " vow: 3z 60.96 dBuV/m
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Plot 7-1735. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.122, Plot 7-1738. CDD DIVERSITY PRIMARY (PEAK, CH.155, 802.11AC,
802.11AC, MCS9) MCS2)
Trace: MtaxHoId REWE 1 MHz 5732.00 MHz Trace: MtaxHoId REWE 1 MHz 5649.75 MHz
PASS geteconic”  VeWoM%: 8358 dguvim ., PASS guecorte, wmhime 6336 dsuvim
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Plot 7-1736. CDD DIVERSITY PRIMARY (PEAK, CH.122, 802.11AC, Plot 7-1739. CDD DIVERSITY PRIMARY (PEAK, CH.155, 802.11AC,
MCS9) MCS4)
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Trace: MaxHold  RBW: 1 MHz 5924.90 MHz Sl ol RBW:1MHz  peak: 5140.25 MHz, 59.34 dBuV/m
1o PABS csee’ mwoms 62.73 dBuV/m PASS 5 6 vun Yo 25 10057 4660 i, 47.35 deyivim
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Frequency (MHz) Frequency (MHz)
Plot 7-1740. CDD DIVERSITY PRIMARY (PEAK, CH.155, 802.11AC, Plot 7-1743. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.42,
MCS4) 802.11AX(SU), MCS2)
Trace: MaxHold  RBW: 1 MHz 5648.00 MHz ook Tipce RBW: 1 MHz  peak: 5131.75 MHz, 60.04 dBuV/m
. PASS getectoriex =~ Ve 3 iz 63.31 dBuV/m PASS g s vesan YoW: 3tz 00 MHz. 49,05 dBgivim
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Plot 7-1741. CDD DIVERSITY PRIMARY (PEAK, CH.155, 802.11AC, Plot 7-1744. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.42,
MCS9) 802.11AX(SU), MCS4)
Trace: MaxHold  RBW: 1 MHz 5955.00 MHz RBW: 1 MHz  peak: 5145.50 MHz, 65.90 dBuV/m
. PASS Detscton iy, Ypwis e 62.56 dBuV/m PASS Ao offc oo VBW: 3MHZ 5050497650 MHZ, 50.14 dBUV/m
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Plot 7-1742. CDD DIVERSITY PRIMARY (PEAK, CH.155, 802.11AC, Plot 7-1745. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.42,
MCS9) 802.11AX(SU), MCS11)
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RBW: 1 MHz

PASS 235"&'?;&; 14808 YBW: 3 MHz

Peak Offset: 14.6d8 SWT: 1.0ms

Peak: 5359.75 MHz, 61.00 dBuV/m
Avg: 5351.75 MHz, 50.81 dBuV/m
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Plot 7-1746. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.58,
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Plot 7-1747. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.58,

Frequency (MHz)

802.11AX(SU), MCS4)

RBW: 1 MHz

PASS Avo, Offser: 15,208 VBW: 3 MHz

Peak Offset: 14.6d8 SWT: 1.0ms

140 ———

@
S

Field Strength (dBuV/m)

o
=]

40

i w

5225 5250 5275

Plot 7-1748. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.58,
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Plot 7-1749. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.106,

802.11AX(SU), MCS2)
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Plot 7-1750. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.106,

802.11AX(SU), MCS4)
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Plot 7-1751. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.106,

802.11AX(SU), MCS11)
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Plot 7-1752. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.122,
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802.11AX(SU), MCS2)
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Plot 7-1755. CDD DIVERSITY PRIMARY (PEAK, CH.122, 802.11AX(SU),
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Plot 7-1753. CDD DIVERSITY PRIMARY (PEAK, CH.122, 802.11AX(SU),
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Plot 7-1756. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.122,

MCS2) 802.11AX(SU), MCS11)
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Plot 7-1754. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.122,

Frequency (MHz)

802.11AX(SU), MCS4)

Frequency (MHz2)

Plot 7-1757. CDD DIVERSITY PRIMARY (PEAK, CH.122, 802.11AX(SU),

MCS11)
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Plot 7-1758. CDD DIVERSITY PRIMARY (PEAK, CH.155, 802.11AX(SU),
MCS2)
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Plot 7-1759. CDD DIVERSITY PRIMARY (PEAK, CH.155, 802.11AX(SU),
MCS2)
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Plot 7-1760. CDD DIVERSITY PRIMARY (PEAK, CH.155, 802.11AX(SU),
MCS4)
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Plot 7-1761. CDD DIVERSITY PRIMARY (PEAK, CH.155, 802.11AX(SU),
MCS4)
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Plot 7-1762. CDD DIVERSITY PRIMARY (PEAK, CH.155, 802.11AX(SU),
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Plot 7-1763. CDD DIVERSITY PRIMARY (PEAK, CH.155, 802.11AX(SU),
MCS11)
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7.6.23 CDD Diversity Primary Radiated Band Edge Measurements (160MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9
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Plot 7-1765. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.50,

Frequency (MHz)

802.11AC, MCS2)

PASS iitas RBW: 1MHZ  peak: 5092.25 MHz, 62.46 dBuV/m
pedi Qe i

-
Y
S

-
~
S

-
o
o

@
=3

308 VoW 2Bz Avg: 5147.50 MHz, 50.18 dByV/m

Field Strength (dBuV/m)

o
=]

o SR RPN

40

P

PREp—n

5025 5050 5075

Plot 7-1766. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.50,

5100 5125 5150 5175 5200 5225 5250 5275
Frequency (MHz)

802.11AC, MCS4)

s VBW: 3 MHz

PASS Peak Trace RBW:1MHz  peak: 5414.50 MHz, 64.71 dBuV/m
Avg. Offset: 15.6d|

140 4———]

-
o
S

Field Strength (dBuV/m)
®
S

-3
o

40

-
N
=)

Pegk Oficel- 14 ads SWT: 1.0ms _Avg: 5404.00 MHz, 51.01 dBuV/m

5225

5250 5275 5300 5325 5350 5375 5400 5425 5450 5475
Frequency (MHz)

Plot 7-1767. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.50,

802.11AC, MCS4)
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Plot 7-1768. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.50,

802.11AC, MCS9)
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Plot 7-1769. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.50,

802.11AC, MCS9)
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Plot 7-1770. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.114,
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Plot 7-1771. CDD DIVERSITY PRIMARY (PEAK, CH.114, 802.11AC,

5675

RBW: 1 MHz

PASS iz s 15,75 VBW: 3 Mz

Peak Offset: 15048 SWT: 1.0ms

5700 5725 5750 5775 5800 5825 5850

Frequency (MHz)

MCS2)

140

120

100

80

Field Strength (dBuV/m)

60

40

et

5345 5370 5395

Plot 7-1772. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.114,
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Plot 7-1773. CDD DIVERSITY PRIMARY (PEAK, CH.114, 802.11AC,

MCS4)
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Plot 7-1774. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.114,

802.11AC, MCS9)
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Plot 7-1775. CDD DIVERSITY PRIMARY (PEAK, CH.114, 802.11AC,

MCS9)
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Plot 7-1776. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.50,

802.11AX(SU), MCS2)

5275

5300 5325 5350 5375

Frequency (MHz)

5400 5425 5450 5475

Plot 7-1779. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.50,
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Plot 7-1777. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.50,

802.11AX(SU), MCS2)
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Plot 7-1780. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.50,

802.11AX(SU), MCS11)
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Plot 7-1778. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.50,

802.11AX(SU), MCS4)
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Plot 7-1781. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.50,

802.11AX(SU), MCS11)
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Plot 7-1785. CDD DIVERSITY PRIMARY (PEAK, CH.114, 802.11AX(SU),
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Plot 7-1783. CDD DIVERSITY PRIMARY (PEAK, CH.114, 802.11AX(SU),
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Plot 7-1786. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.114,

MCS2) 802.11AX(SU), MCS11)
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Plot 7-1784. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.114,

802.11AX(SU), MCS4)
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Plot 7-1787. CDD DIVERSITY PRIMARY (PEAK, CH.114, 802.11AX(SU),
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7.6.24 CDD Diversity Diversity Radiated Band Edge Measurements (20MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9

PASS &cds RBW: 1tz peak: 5149.50 MHz, 63.96 dBuV/m
Avg, Offset: 12248 ST § Ome Avg: 5150.00 MHz, 50.28 dBuV/m
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Plot 7-1788. CDD DIVERSITY DIVERSITY (PEAK & AVERAGE, CH.36,
802.11N, MCS10)
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Plot 7-1789. CDD DIVERSITY DIVERSITY (PEAK & AVERAGE, CH.36,
802.11N, MCS12)
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Plot 7-1790. CDD DIVERSITY DIVERSITY (PEAK & AVERAGE, CH.36,
802.11N, MCS15)
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Plot 7-1791. CDD DIVERSITY DIVERSITY (PEAK & AVERAGE, CH.40,
802.11N, MCS12)
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Plot 7-1792. CDD DIVERSITY DIVERSITY (PEAK & AVERAGE, CH.40,
802.11N, MCS15)
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Plot 7-1793. CDD DIVERSITY DIVERSITY (PEAK & AVERAGE, CH.60,
802.11N, MCS12)
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PASS 5 G 16.4an VoMW: 3 iz
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Plot 7-1794. CDD DIVERSITY DIVERSITY (PEAK & AVERAGE, CH.60,
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Plot 7-1795. CDD DIVERSITY DIVERSITY (PEAK & AVERAGE, CH.64,
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Plot 7-1796. CDD DIVERSITY DIVERSITY (PEAK & AVERAGE, CH.64,
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Plot 7-1797. CDD DIVERSITY DIVERSITY (PEAK & AVERAGE, CH.64,

MCS15)
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Plot 7-1798. CDD DIVERSITY DIVERSITY (PEAK & AVERAGE, CH.100,

MCS10)
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Plot 7-1799. CDD DIVERSITY DIVERSITY (PEAK & AVERAGE, CH.100,

802.11N, MCS12)
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PASS &g RBw: 1tz peak: 5466.50 MHz, 63.12 dBuV/m
A9, Ol 18998 SWT: 1.oms  Avg: 5457.25 MHz, 48.60 dBuV/m
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Plot 7-1800. CDD DIVERSITY DIVERSITY (PEAK & AVERAGE, CH.100,
802.11N, MCS15)
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Plot 7-1801. CDD DIVERSITY DIVERSITY (PEAK & AVERAGE, CH.104,
802.11N, MCS12)
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Plot 7-1802. CDD DIVERSITY DIVERSITY (PEAK & AVERAGE, CH.104,
802.11N, MCS15)
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Plot 7-1803. CDD DIVERSITY DIVERSITY (PEAK, CH.136, 802.11N,

MCS12)
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Plot 7-1804. CDD DIVERSITY DIVERSITY (PEAK, CH.136, 802.11N,

MCS15)
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Plot 7-1805. CDD DIVERSITY DIVERSITY (PEAK, CH.140, 802.11N,
MCS10)
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Trace: Mt:xHoId RBWE 1 MHz 5726.25 MHz
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Plot 7-1806. CDD DIVERSITY DIVERSITY (PEAK, CH.140, 802.11N,
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Plot 7-1809. CDD DIVERSITY DIVERSITY (PEAK, CH.149, 802.11N,
MCS12)
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Plot 7-1807. CDD DIVERSITY DIVERSITY (PEAK, CH.140, 802.11N,
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Plot 7-1810. CDD DIVERSITY DIVERSITY (PEAK, CH.149, 802.11N,
MCS15)
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Plot 7-1808. CDD DIVERSITY DIVERSITY (PEAK, CH.149, 802.11N,

Frequency (MHz2)

MCS10)

Frequency (MHz2)

Plot 7-1811. CDD DIVERSITY DIVERSITY (PEAK, CH.165, 802.11N,
MCS10)
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Trace: MaxHold RBW: 1 MHz " RBW: 1 MHz
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Plot 7-1812. CDD DIVERSITY DIVERSITY (PEAK, CH.165, 802.11N,
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Plot 7-1815. CDD DIVERSITY DIVERSITY (PEAK & AVERAGE, CH.36,

802.11AX(SU), MCS4)
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Plot 7-1813. CDD DIVERSITY DIVERSITY (PEAK, CH.165, 802.11N,
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Plot 7-1816. CDD DIVERSITY DIVERSITY (PEAK & AVERAGE, CH.36,

MCS15) 802.11AX(SU), MCS11)
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Plot 7-1814. CDD DIVERSITY DIVERSITY (PEAK & AVERAGE, CH.36,
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802.11AX(SU), MCS2)
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Plot 7-1817. CDD DIVERSITY DIVERSITY (PEAK & AVERAGE, CH.40,

802.11AX(SU), MCS2)
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